ff"ﬁ ' THE STANDARDS INSTITUTION OF [SRAEL (Building Mateials Laboratory )

Test Report No. 8811220512

Details of order

The test was ordered by : Pazkar Lid.
Address cIndustrial area Alon Tavor, ATula 13000 [SRAEL
Date of arder. c1a/LL0E

Description of product

Sample of sealing material, called “Elastopaz”.

Ratch no: 272-161-0R8.

Test details

The sample was tested on 13/ T1/0E, Selected by: 511 represcntative

Sample size: | buckel weighing 1§ kg.

Nature of test

properties in accordance with the test program of Pagkar Lid.

To determine

The 1est results in this docwmend

This report containg 4 pages
refer only 1o the iem bested.

and may be used only in full.

Test resalts

General:

The test program and tesi results are given on pages 2 - 4,

Mame ; Zohar Peisic Name : Eng. Mgshe Hayim |'
e * - - L . o e 0
Position:1Tead, Sealing and Coating  Fosition: Head, Construction, Finishing and Sealing
- _Aaterials Section Products Branch
GFMNL09

B
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1) Y THE STANDARDS INSTITUTION OF ISRAEL (Buiding Materials Laboratory )

st Report Mo, BE11220512 Pape 2 af 4 pages

Lest propram

. Thickness measurements (dry material) in accordance with the method given in

S0 143073,

. Tensile strength {in accordance with the method given in ASTM D 412) (specimen

dimensions: 50 mm long, 6.5 mm wide, gauge length - 25 mm).

Elongation (in accordance with the methed given in clouse )

. Tensile strength following heat exposure for 165 howrs at a temperature of 70 °C (in

accordance with the method given in clause 2).

Elongation following heat exposure for 168 hours at a temperature of 70 °C {in accordance
with the methed given in elause 2).

. Tensile strength following immersion in waler a1 1 temperaiure af 70 °C lor 168 hours

iin aceordance with the method given in clause 2).

Elongation fellowing immersion in water at a temperature of 70 52 for 108 hours (in
sccordance with the method given in clause 1)

. Crack bridging {in aceordance with the method piven in 51 1731), decrease in Force of

=213% max

1 Crack bridging (in accordance with the methed given in 81 1731), decrease in force of

=35% max.

Recovery fullowing elongation of 900% (clongation af 300% of a specimen of dimensions:
50 mm long, |0 mm wide and gauge length of 23 mm}, The measurements were made 60
minutes alter releasing the specimen.

10, Resistance to an elevated temperature of 85 °C in accordance with the methed given in

I 2.
13,

14.

51 142073,

. Water penctration under pressure {in accordance with the method given in DIN 52 123}
0.5 arm for 24 hours.

General absorption: afier immersion in water at a lemperature of 70 °C for 168 howrs.
Volume recovery: after immersion in water at a temperature of 70 °C for 168 hours.
Density (in accordance with the method given in 51 1731).

. Passage of water vapor (in accordance with the methad given in 51 1731}

. Temperature flexibility at a low temperature of 102 (in accordance with the method
given in 50 1430/2).
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THE STANDARDS INSTITUTION OF ISRAEL

Test Report Mo, BET12ZZ0312

Test resulis

ffE‘u__u _i|EII'II.1- Matanals Lal:u:’ﬂh:_:f[';':l

Page 3 of 4 pages

No. Property tested Test method Units Test results Remarks
I |[Thickness dimensions, |In accordance with
dry the method given in mm Average: 1.4 —
{mm] SO E4530/2
2 * |Tensile strength {max.) [In accordance with MPa [Single: 0.36 - 0.79
the 1.Tji::l:hlilfl given in PR, T
ASTM D412
3= |Elongation (max.) In accordance with %% [Single: 1939 - 2423
the Tm:”mﬂ given in Average: 2188
ASTM D 412
4 |Tensile strength (max.) |In accordance with MPa [Single: 1.0 - 1.55
(after heat exposure) the method given in Average: 1.27
ASTM D412 SRS
5 [Elongstion {max.) In accordance with % |Single: 1507 - 2264
the method given in e ’
{afrer heat sxposure) ASTM D -'Ilt-l Averape: [904
i |Tensile strength (max.) |In accordance wil]_l. MPa |Single: 0,55 - 0.64
{after witer immersion} [the method given in Average: 0.60
ASTH D 412
7 |Elongation (max.] [n accordance with 4 [Siogle; 2308 - 2448
: : the method given in P——
fafter water immersion) |y e ny 412 Averape: 2429
8 |Bridging eracks In accordance with Single: 40.5 — 84.1
h thod given in i
Flongation {decrease of e L Average: 62
811731
max. force by -25 %)
B.1 |Bridging cracks In accordance with Single: 80.7 - 110
the method given in mm T
Elongation (decrease of Slk!]"’l . Average: 114
max, Torce by =33 %)
9 |Recovery after - Initial length: g :
clongation of 900 % 25 mm Ya 8 -
- Measured 60
minutes afier
releasing the
Spesimen
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M0 THE STANDARDS INSTITUTION OF ISRAEL (Budng Wateial Laboratory)

Test Feport Mo, BET1220512 Page 4 of 4 pages

Test results - conlinued

No. Property tested Test method Units Test results Remarks
10 [High temperature [n accordance with *C |- The material —
resistance at 85 °C the method given in remained stable,
51 1430/3 s e
leakage were
ohserved.,
11 |Water penetration uader |In aceordance with atmy. |0.5 atm during 24
pressure the method given in hours
DIN 321223 5 : =
Mo penciration of
witer
12 |Absorption after 168 Size of specimens: B |Average: 3.9 o
hours ol & water approx. 13 = 15 cm.
temperature of 70 “C.
13 [Wolume change after Size of specimens: % |Average: 11.1 —
|68 hours al a water approx. 13 = 13 cm.
temperature of 70 *C,
14, |Density In accordance with Kl L.1 -
the method given in
211731
15, |Passage of water vapor |ln accordance with m 345 -
the methed given in
511731
lg |Flexibility a1 low S0 1430/3 10 #C| Mo cracks appeared. s

femperature

Invoice’ 2943276

Tel-sviv: O30170%
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